N737P387605

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE




02



PARTS
LES PIECES

check that you've received all BOX: 1/1

parts listed below

BOITE: 1/1

vérifiez que vous avez regu toutes

les pieéces répertoriées ci-dessous N737P387605

(2)x1

Head Board
Téte de lit

Head legs
Téte, jambes

on

[

Side Board Left
Panneau latéral gauche

Side Board Right

Panneau latéral droit

(6)x6

B

Foot Board
Planche a pied

Slats
Appartements

o

[o

Slats
Appartements

Support Slats
Lattes de support

Hardware
Matériel




HARDWARE LIST
LISTE DU MATERIE

No. OUTLOOK DESC QTY
@ M Bolts (Boulons) 5/16"x38 mm 16

Flat washer  @5/16"x19x1.5 mm 29

N~ Rondelle plate

Spring washer  @#5/16"x13 mm

@ Ondelleélastique 22
@ K Allen key (Clé Allen) 80x30x4 mm 1
@ e Bolts (Boulons) 5/16"x45 mm 6
@ M Screws (Des vis) @4x30 mm 20
@ % Dowel @10X30mm 2
@ S Adiust Foot 1/4x20mm 6

04




STEP 1
ETAPE 1

Open up the black fabric and take out details 6 + 7

05




STEP 2
ETAPE 2

Gx2

STEP 3
ETAPE 3

Bx6

Cx6

Dx1

06




Dx1

Cx2

S | e

Dx1

Bx2

>

Cx2

S | e

Ax2

&

Bx2

&

STEP 4
ETAPE 4

Ax2

&

STEP 5
ETAPE 5

V4




STEP 6 " ) '
ETAPE 6 N © |

STEP 7

08




r

ETAPE 8

STEP 8

Dx1

Cx38

Bx8

Ax8

N & e |

r

STEP 9
ETAPE 9

09



STEP 10
ETAPE 10
STEP 11

ETAPE 11

10






	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model


